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YANTAI E.S.T SILICONE TECH CO., LTD.
89 HUAN HAI ROAD, YANTAI CITY, SHANDONG, CHINA

The following sample(s) was/were submitted and identified by/on behalf of the client as:
POLYDIMETHYLSILOXANE & VINYLTERMINATEDPOLYDIMETHYLSILOXANE & SILICA

SGS Ref No. 111314647

Article/Model No. : TSR1050U(W)

No. of Sample(s) : 0810901

Manufacture : YANTAI E.S.T SILICONE TECH CO., LTD.
Country of Origin : CHINA

Country of Destination : USA

Sample Receiving Date : October 06, 2008
Testing Period : October 06 to October 16, 2008

Test Requested : As specified by client, for compliance with Food and Drug Administration Regulations
for determining the amount of total extractives from rubber articles intended for
repeated use.

Test Method : As specified in FDA 21 CFR 177.2600
Test Results : Please refer to next page
Conclusion : The submitted white rubber block sample said to be used for

POLYDIMETHYLSILOXANE & VINYLTERMINATEDPOLYDIMETHYLSILOXANE &
SILICA complies with the FDA Specifications for determining the amount of total
extractives from rubber articles intended for repeated use in contact with aqueous
foods.

Signed for and on behalf of
SGS-CSTC Chemical Laboratory
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Test Results

Extractants and Conditions White rubber block Limit
Amount of Total Extractives (mg/inch?)
(mg/inch?)
1. Distilled Water at reflux temperature for 7 hours <1 20
Succeeding 2 hours of extraction <1 1

Note : These tests were subcontracted to SGS Shanghai Ltd.

Sample photo:

SGS authenticate the photo on original report only

*** End of Report ***
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